LADDER FILE NO.
v\u BILL OF MATERIAL P/N: NL20A
' 1-1/20 ] BPHIGE ITEM | QTY [ PART NO. DESCRIPTION DWG. NO. REVISIONS
1/2"x 11/2" BOLT ASSY \ NL20 LADDER 20' STD 1.13' 15"0C SK68090 il ST MRS
——— _Jw_‘_ » 1 1 . 5 5 UPDATE TO NEW STANDARDS
° Al =0
° il 2 REF SEE CHART | LADDER BRACKET HARDWARE KIT SEE CHART || ° JEC | KTL | HA
I DATE: 08/03/11
= Ll = 3 2 KY95 PLATE SPLICE .25X1.5X3.5" SK680905
: 4 10 210018GA | BOLT ASSY 1/2 X 1-1/2 HSB A325 N/A
: H 5 12 210019GAW | BOLT ASSY 1/2 X 1-3/4 A325 W/W N/A
SPLICE DETAILS
LS L/ U=, 6 18 110202 Hardened Washer 1/2 (F436) N/A
LADDER I/O) ] £ BILL OF MATERIAL P/N: NL10A
/// w%_u__/wﬁw _m&wWW_u ITEM | QTY PART NO. DESCRIPTION DWG. NO.
. 3/8 X 4 BOLT ASSY PROVIDED W/ ADDER _ _
° <%<<>m_._mx BCKET %%@ 1 1 NL10 LADDER 10' STD 1.13' WIDE SK680905
. LADDER BRACKET 2 REF SEE CHART | LADDER BRACKET HARDWARE KIT SEE CHART
e — 3 2 KY95 PLATE SPLICE .25X1.5X3.5" SK680905
4 8 210018GA | BOLT ASSY 1/2 X 1-1/2 HSB A325 N/A
: EXTENSION 5 8 210019GAW | BOLT ASSY 1/2 X 1-3/4 A325 W/W N/A
=== |- d C PLATE
LADDER BRACKET ’ 6 12 110202 Hardened Washer 1/2 (F436) N/A
W/EXTENSION _#Elm// T 1/2 X 1-3/4 BOLT ASSY
N EML W/WASHERS BOTH SIDES SECTION A - A ORDERING INFORMATION
— mmm St (TYP ALL EXT. PLATES) VIEWNO. D) 1/2x 1 1/2 BOLT ASS'Y 3 - BRACKET ASSY WITH EACH 20' LADDER SECTION (PT. NO. NL20A)
5 W“M FOR 15/16" THRU 3" 0.D. LEGS 3 - BRACKET ASSY WITH EACH 10' LADDER SECTION (PT. NO. NL10A)
° =
B Sw
oA g _0,._ LADDER BRACKET SCHEDULE
F—go EG U-BOLT ASSY BRACKET BOLT ASSY PT. NO. | PT. NO. KY599 | SECTION
= .NO. BRACKET ASSY BRACKET FAB | LEG U-BOLT ASSY SADDLE CLAMP
~ oy < LADDER BRACKET (56 CHRRF PR LEG SIZE PLNO. | fregpy | DWe-No. | pereracken) |, AREUERAR | T OATE | AAVEW | ReQo)
o SEGE .
: =k m. 15/16" @ BAR KY615 KY605 SK680905 - 3/8 X 4 W/WASHER 2 1 KH323
INTERMEDIATE BRACKET B TENSION 11/4" 0 BAR KY615 kY605 | SK680905 - 3/8 X 4 W/WASHER 2 1 KH323
m__mmm._.w%% M_/N_m< |/ $N<N\A>Hm_.w_v ﬂﬂmmw_o._..ﬂnmm 17/16" @ BAR KY615 KY605 SK680905 - 3/8 X 4 W/WASHER 2 1 KH323
. A >m ES (TYP.) 2" PIPE KY615 KY605 SK680905 - 3/8 X 4 W/WASHER 2 1 KH323
N\ ‘ | ] 2 1/4" TUBE KY615 KY605 SK680905 - 3/8 X 4 W/WASHER 2 1 KH323
—t ._ _o SECTION A-A 2 1/2" PIPE KY615 KY605 SK680905 - 3/8 X 4 W/WASHER 2 1 KH323
° S 1 VINATA : 3" TUBE KY615 KY605 SK680905 - 3/8 X 4 W/WASHER 2 1 KH323
FOR 3", 3-1/2" & 4" PIPE 3" PIPE KY616 KY605 SK680905 IJR64AW - 2 2 -
. w__ Mwm Mﬂww M wmﬂwﬂ mgmmmw 3 1/2" PIPE KY617 KY604 | SK680905 JR62AW - 2 2 ]
: 8" PIPE (TOP BRACKET) 4" PIPE KY618 KY604 SK680905 JRE3AW - 2 2 -
: 5" PIPE KY619 KY605 SK680905 JR86A - 2 283 -
Lo LU E 6" PIPE KY620 KY604 SK680905 JR87A - 2 283 -
TOWER LEG o 8" PIPE KY621 KY601 SK680905 J905A - 2 283 -
(REF) o =l 10" PIPE K622 KY600 B800309 IJR110A - 2 4 -
LEG U-BOLT ASSY 12" PIPE KY623 KY543 B790799 JR120A - - 5 -
. (SEE CHART FOR PT. NO.) PRODUCTS
— CH— LADDER BRACKET NOTE: IT IS RECOMMENDED THAT A SAFTEY DEVICE BE PO BOX 5999
PROVIDED WITH LADDER INSTALLATIONS FOR ADDED PEORIA, IL 61601-5999
. j. \n CLIMBER SAFETY. TOLL FREE 800-727-ROHN
h mX‘_umzmHOZ i THIS DRAWING IS THE PROPERTY OF ROHN. IT IS NOT TO BE
PLATE GENERAL NOTES: REPRODUCED, noEmoo mm %MMN z:m %ﬂm__.‘m .Ox IN PART WITHOUT
ﬁHJ 1. FLAT WASHERS ARE PROVIED FOR ALL SLOTTED HOLES. ——
TR, TRAKAK 7’ L ﬁ 2.  PAL NUTS ARE PROVIDED FOR ALL BOLTS. SEE DRAWING A790135 FOR
BOLT ASSEMBLY INSTALLATION. LEG MOUNT LADDER ASSEMBLY
;Uomm_mm<_mmm<q\\>.:oz ;_U_UTMWZWWMK\P._-HOZ 3. FABRICATION DRAWINGS, IF REFRENCED, ARE FOR SHOP USE ONLY.
5 1 _ Lz E 4. AN ADDITIONAL 10' OF LADDER IS PROVIDED FOR ALL TOWERS 200'
i ? SECTION A - A . 4 AND OVER. LADDER TO BE FIELD CUT TO PROPER LENGTH AFTER
SECTION A - A FOR 5" Ewmm%\o_%ow BRACKET) b INSTALLATION. T TRD: DATE.
(VIEW NO. 5) 6" PIPE (BOTTOM BRACKET) ﬁf 5. LADDERS FOR GUYED TOWERS ARE TO BE ORIENTED SO THAT THE WRF TWS | SEP/21/1998
FOR 12" PIPE 8" PIPE (MID & BOTTOM BRACKET) LADDER RUNGS PARALLEL THE TOWER FACE. ENGR: SHEET #:
SECTIONA-A 6. THIS DIMENSION MUST BE ADJUSTED TO KEEP THE LADDER SIDE RAIL MDI 10F1
(VIEW NO. 4) IN STRAIGHT LINE AND MAINTAIN 15" ON CENTER RUNG SPACING. DRAWING NO- REV:
FOR 10" PIPE 7. ALL DRAWINGS SUBMITTED ARE LATEST REVISIONS. D800041 5




